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101.1 605336 Decals 2P/200F



Description Qty.Part No.Item

Plate CE 2P/200F............................109.4616.00591

Warning Sticker For Platform...........109.4618.01652

200 Kg Capacity Sticker For
Platform...........................................1

09.4618.01463

Fixed Capacity Sticker for platform...109.4618.01634

12 Symbol Sticker For Platform.......109.4618.02135

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 11

100 DecalsApril 2010

101.1 605336 Decals 2P/200F



12 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036
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102.1 605339 Decals 2P/200 RNE



Description Qty.Part No.Item

2P/200 RNE CE Plate.....................109.4616.00631

Flat Type Water Level......................26356202

Warning Sticker For Platform...........409.4618.01653

200 Kg Capacity Sticker For
Platform...........................................4

09.4618.01464

Fixed Capacity Sticker For Sticker....109.4618.01635

12 Symbol Sticker For Platform.......109.4618.02136
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103.1 605451 Decals 2P/200REM 4400



Description Qty.Part No.Item

Plate CE 2P/200 REM 4400............109.4616.00601

Platform Warning Sticker.................109.4618.01652

Capacity Sticker For REM 4400
Platform...........................................1

09.4618.01443

200 Kg Capacity Sticker For
Platform...........................................1

09.4618.01464

12 Symbol Sticker For Platform.......109.4618.02135

Platform Warning Sticker.................109.4618.02196
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104.1 605455 Decals 2P/300F



Description Qty.Part No.Item

2P/300 Warning Plate...................1-109.4618.05271

White/Red Adhesive Reflecting Strip
45° 80 mm....................................4-1

09.4618.00932

2P/300 F CE Plate........................1-109.4618.05343

2P/300 Ground Plate....................1-109.4618.05244

12 Symbol Sticker For Platform.....1-109.4618.02135
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105.1 605461 Decals 2P/300RNE



Description Qty.Part No.Item

2P/300 RNE Aerial Work Platform Ce
Plate................................................1

09.4618.05211

2P/300 Warning Plate......................109.4618.05272

2P/300 Ground Plate.......................109.4618.05243

12 Symbol Sticker For Platform.......109.4618.02134

White/Red Adhesive Reflecting Strip
45° 80 Mm.......................................4

09.4618.00935
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106.1 605474 Decals 2P/500 REM4400



Description Qty.Part No.Item

Plate CE 2P/500 REM 4400............109.4618.05081

Warning Plate 2P/300 REM 4400.....109.4618.05092

Mass Plate 2P/500 REM 4400........409.4618.05103

Aerial Platform 12-Icon Sticker........109.4618.02134

White & Read Reflecting Sticker, 45°
80 mm..............................................4

09.4618.00935
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107.1 605490 Decals 2P/800 REM5500



Description Qty.Part No.Item

Aerial Platform Warning Sticker.......109.4618.01651

Aerial Platform 12-Icon Sticker........109.4618.02132

Aerial Platform Warning Sticker.......109.4618.02193

Plate CE 2P/800 REM 5500............109.4616.00614

Sticker for 2P-800 Lifting Power
Indication.........................................1

09.4618.01475
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108.1 605493 Decals 3P/1000 RNE



Description Qty.Part No.Item

Plate CE 3P/1000 RNE...................109.4616.00621

Sticker for 1000 kg Lifting Power
Indication.........................................1

09.4618.01482

Sticker for 3P-1000 Lifting Power
Indication.........................................1

09.4618.01493

Warning Sticker...............................109.4618.01654

12-Icon Sticker.................................109.4618.02135
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201.1 605335 Structure And Frame 2P/200 F



Description Qty.Part No.Item

Aerial Work Platform........................151.1300.80001

Cylinder...........................................109.4610.00162

Load Cell.........................................109.0802.00063

Pin...................................................154.0001.00264

Screw...............................................401.4001.00115

Screw...............................................101.4001.00546

Nut...................................................101.4019.00037

Snap Ring........................................102.0120.00308

Stop Nut...........................................401.0023.00519

Water Level......................................163562010

Screw...............................................111
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202.1 605337 Structure And Frame 2P/200 RNE



Description Qty.Part No.Item

Basket..............................................16939421

Basket Attachment..........................151.1300.70002

Cylinder...........................................16939443

Joint Kit............................................16359644

Ring Nut...........................................201.4022.00025

Spacer.............................................26939486

Pin...................................................26947297

Washer............................................28

Washer............................................401.0031.00559

Screw...............................................401.0001.025810

Spacer.............................................269395011

Snap Ring........................................202.0120.004012

Bushing............................................263655113

Connecting Rod...............................169394514

Pin...................................................269394915

Spacer.............................................169395116

Snap Ring........................................190365817

Nut...................................................218

Bushing............................................509.0801.000019

Bushing............................................109.0801.000220

Connecting Rod...............................169394621

Spacer.............................................169395222

Water Level......................................169562023

Screw...............................................201.4006.000924

Gas Spring.......................................109.4610.001625

Screw...............................................226
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203.1 605449 Structure And Frame 2P/200 REM4400



Description Qty.Part No.Item

Frame..............................................16951891

Right Extension...............................16951902

Left Extension..................................16951913

Central Floor....................................16951924

Side Floor........................................26951935

Pin...................................................46951946

Upper Stop......................................86951957

Internal Stop....................................86951968

Retainer...........................................26951989

Screw...............................................810

Bearing............................................490436611

Screw...............................................401.0001.090512

Self Locking Nut..............................401.0023.006013

Cylinder...........................................169394414

Connecting Rod...............................169394515

Connecting Rod...............................169394616

Load cell..........................................209.0802.001517

Spacer.............................................269394818

Pin...................................................269394919

Spacer.............................................269395020

Spacer.............................................169395121

Spacer.............................................169395222

Ring Nut...........................................201.4022.000223

Snap Ring........................................190365824

Spring Split Pin................................409.0803.002625

Bushing............................................509.0801.000026

Bushing............................................263655127

Bushing............................................109.0801.000228

Washer............................................401.0031.005529

Screw...............................................401.0001.025830

Snap Ring........................................202.0120.004031

Water Level......................................163562032

Basket Attachment..........................151.1300.700033

Joint Kit............................................163596434

Lower Stop......................................469519735

Screw...............................................201.4006.000936
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204.1 605452 Structure And Frame 2P/300 F



Description Qty.Part No.Item

2P/300 F Aerial Work Platform
Assembly.........................................1

55.0904.00121

2P/300 F Basket Assempbly............155.0904.00132

2P/300 F Handrail Assembly...........251.1301.36003

Hex. Head Screw M8x16 UNI 5739
8.8 ZN..............................................2

01.0001.02524

Chamfered Washer D8 UNI 6592
ZN....................................................2

01.0031.00555

2P/300 F Platform Pin.....................254.0000.01486

Galvanized Spring Din 17223C.......809.0803.02967

Reinforced Spring Washer D20
ZN....................................................8

01.4032.00098

Hex. Head Screw M20x100 UNI 5737
8.8 ZN..............................................2

01.4001.00539

Self Locking Nut M20 UNI 7473
6SZN.............................................12

01.0023.006010

Aerial Work Platform Machine
Attachment......................................1

51.1301.350011

Countersunk Socket Screw M8x70
UNI 5931 8.8 ZN..............................4

01.0003.094112

Chamfered Washer D8 UNI 6592
ZN....................................................8

01.0031.005513

Self Locking Nut M8 UNI 7473 6
SZN.................................................4

01.0023.005414

Hex. Head Screw M20x120 UNI 5737
8.8 ZN..............................................8

01.4001.007715
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Description Qty.Part No.Item

Aerial Work Platform Assembly RNE
2P/300 New Type.............................1

55.0904.00091

Fork Assembly REM 4400...............155.0904.00022

Basket Assembly RNE 2P/300 New
Type.................................................1

55.0904.00103

Hex. Head Screw M16x180 UNI 5739
8.8 ZN..............................................2

01.4001.00644

Chamfered Washer D18 UNI 5714
ZN....................................................4

01.0031.01005

Self Locking Nut M16 UNI 7473 6
SZN.................................................2

01.0023.00586

Hex. Head Screw M16x80 UNI 5737
8.8 ZN..............................................4

01.0001.06577

Reinforced Spring Washer D16
ZN....................................................4

01.4032.00078

3P/200 Inlet Handrail.......................251.1301.32009

Countersunk Socket Screw M8x70
UNI 5931 8.8 ZN..............................4

01.0003.094110

Chamfered Washer D8 UNI 6592
ZN....................................................4

01.0031.005511

Self Locking Nut M8 UNI 7473 6
SZN.................................................4

01.0023.005412
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Description Qty.Part No.Item

Aerial Work Platform Machine
Attachment REM 4400 New Type.....1

51.1301.12001

Weighing System Assembly REM
4400 New Type................................1

51.1301.19002

Aerial Work Platform Sleeve Support
Assembly.........................................4

55.0208.00293

Guide Shaft REM 4400 New Type....251.1301.20004

Guide Bushing REM 4400 New
Type.................................................4

54.0100.00685

Seeger Ring I 62 UNI 7437 Din
472...................................................8

6329596

Cyl. Pin With Threaded Hole UNI-En
28735-10x60 A St............................8

02.4102.00057

Countersunk Socket Screw
M10x60..........................................16

01.0003.02628

Reinforced Spring Washer D10 ZN
0441010.........................................16

01.4032.00049

Countersunk Socket Screw M8x40
UNI 5931 8.8 ZN..............................4

01.0003.020810

Reinforced Spring Washer D8 ZN
044108.............................................4

01.4032.000311

Special Screw REM 4400 New
Type.................................................1

51.1301.230012

Self Locking Nut M20 UNI 7473 6
SZN.................................................1

01.0023.006013

Reinforced Spring Washer D20
ZN....................................................1

01.4032.000914

Hex. Head Screw M10x30...............401.0001.035615

Reinforced Spring Washer D10 ZN
0441010...........................................4

01.4032.000416

Spring Set Case REM 4400 New
Type.................................................1

51.0901.850017

Spacer REM 4400 New Type...........154.0100.006918

Belleville Washers UNI 8737-C80
Gr2-50crv4....................................15

09.0803.028819

Shaft Stop REM 4400 New Type.....151.1301.220020

Shaft REM 4400 New Type..............151.1301.210021

Guide Bushing REM 4400 New
Type.................................................1

54.0100.006822

Protection Cap VC-1875-16.............109.0803.028923

Veolene Seal K-600 Grey................409.0803.029324
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207.1 605458 Structure And Frame 2P/300 RNE View 3



Description Qty.Part No.Item

Hook Assembly REM 4400 New
Type.................................................1

51.0807.35001

Middle Lattice REM 4400 New
Type.................................................1

51.0807.36002

Lower Rotation Pin REM 4400 New
Type.................................................2

54.0000.01343

Self Locking Ring Nut Guk
M35x1.5...........................................2

01.4022.00024

Giro Lift Basket Rotation Control Rod
3513.................................................1

6939455

Giro Lift Basket Rotation Transfer Rod
3513.................................................1

6939466

Guide Shaft Support REM 4400 New
Type.................................................4

51.0807.37007

Rotatory Basket Rod Pin.................26939498

Rotatory Basket Cylinder Spacers....26939509

Hex. Head Screw M8x35 UNI 5739
8.8 ZN..............................................2

01.0001.025810

Chamfered Washer D8 UNI 6592
ZN....................................................2

01.0031.005511

Snap Ring........................................202.1200.004012

Seeger Ring E 55............................190365813

Countersunk Socket Screw
M10x1,5x40 UNI 5931 8.8 ZIN......16

90267114

Cyl. Pin With Threaded Hole UNI-EN
28735-10x60 A St............................8

02.4102.000515

Bushing Gly-Pg 556040-F...............163655116

Rotatory Basket Rod Spacer Ring....169395117

Bushing Gly-Pg 404440-F SKF.......109.0801.000018

Rotatory Basket Rod Spacer Ring....169395219

Bushing Gly-Pg 303440-F SKF.......109.0801.000220

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 39

200 Structure And FrameApril 2010

207.1 605458 Structure And Frame 2P/300 RNE View 3



40 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

200 Structure And Frame April 2010

208.1 605462 Strcture And Frame 2P/500 REM4400 View 1



Description Qty.Part No.Item

REM 4400 Aerial Work Platform
Preassembly....................................1

55.0904.00011

REM 4400 Basket Structure New
Type.................................................1

51.1301.14002

REM 4400 Moving Plane Structure
New Type.........................................2

51.1301.16003

Inlet Sleeve REM 4400 New Type....251.1301.18004

Countersunk Socket Screw M8x70
UNI 5931 8.8 ZN..............................4

01.0003.09415

Chamfered Washer D8 UNI 6592
ZN....................................................8

01.0031.00556

Self Locking Nut M8 UNI 7473 6 SZN
03700825.........................................4

01.0023.00547

Pin REM 4400 New Type.................854.0000.01368

Sliding Wheel Spacer REM 4400 New
Type...............................................16

54.0100.00719

Seeger Ring I 30 UNI 7437.............890660410

Roller Bearing Na4903-2rs SKF......803.4152.000311

Hydraulic Derrick Sliding Wheel
4000/900..........................................8

54.0500.002612

Chamfered Washer D18 UNI 5714
ZN....................................................8

01.0031.010013

Seger Ring Est. D.17 UNI 7135.......802.4126.000714

Lower Stop REM 4400 New Type.....851.0807.390015

Reinforced Spring Washer D8 ZN
044108...........................................32

01.4032.000316

Countersunk Socket Screw M8x25
UNI 5931 8.8 ZN............................16

01.0003.020517

Flexible Split Pin..............................402.4102.000818

Self Locking Nut M16 UNI 7473 6
SZN.................................................4

01.0023.005819

Chamfered Washer D16 UNI 6592
ZN....................................................4

01.0031.005920

Ball Bearing SKF 6003-2z...............803.4152.000421

Hydraulic Derrick Dragging Wheel
4000/900..........................................4

54.0500.002522

Dragging Wheel Spacer REM 4400
New Type.........................................8

54.0100.007023

Sliding Rail REM 4400 New Type.....851.1301.170024

Upper Stop REM 4400 New Type.....851.0807.400025

Grubscrew Es. M6x10 UNI
5923-6G.........................................16

01.4041.001126

Flexible Spiral Split Spin 6x28 UNI
28748-A-St......................................8

02.4102.000627

Description Qty.Part No.Item

Countersunk Socket Screw 8x45 UNI
5931 8.8 ZN...................................16

01.4003.000228

Reinforced Spring Washer D8 ZN
044108...........................................16

01.4032.000329

Moving Plane Grill Stop...................451.0807.430030

Moving Plane Grill Support Fe360....451.0807.620031

Dragging Wheel Pin REM 4400 New
Type.................................................4

54.0000.013532

Moving Plane Grill REM 4400.........251.0807.440033

Self Locking Nut M8 UNI 7473 6 SZN
03700825.......................................16

01.0023.005434

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 41

200 Structure And FrameApril 2010

208.1 605462 Strcture And Frame 2P/500 REM4400 View 1



42 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

200 Structure And Frame April 2010

209.1 605463 Strcture And Frame 2P/500 REM 4400 View 2



Description Qty.Part No.Item

Fork Assembly REM 4400 New
Type.................................................1

55.0904.00021

Basket Assembly REM 4400 / REM
4400 AU...........................................1

55.0904.00032

Hex. Head Screw M16x180 UNI 5739
8.8 ZN..............................................4

01.4001.00643

Chamfered Washer D18 UNI 5714
ZN....................................................4

01.0031.01004

Self Locking Nut M16 UNI 7473 6
SZN.................................................2

01.0023.00585

Hex. Head Screw.............................201.0001.06536

Reinforced Spring Washer D16
ZN....................................................2

01.4032.00077

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 43

200 Structure And FrameApril 2010

209.1 605463 Strcture And Frame 2P/500 REM 4400 View 2



44 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

200 Structure And Frame April 2010

210.1 605464 Strcture And Frame 2P/500 REM4400 View 3



Description Qty.Part No.Item

Aerial Platform - Machine Fitting REM
4400, New Type...............................1

51.1301.12001

Weighing System Assembly REM
4400, New Type...............................1

51.1301.19002

Aerial Platform Coupling Bearing
Assembly.........................................4

55.0208.00293

Guide Shaft REM 4400, New
Type.................................................2

51.1301.20004

Guide Bushing REM 4400, New
Type.................................................4

54.0100.00685

Seeger Ring I 62 UNI 7437 DIN
472...................................................8

6329596

Cylindrical Threaded Pin UNI-EN
28735-10X60 A ST..........................8

02.4102.00057

Screw TCEI M10X60 UNI 5931 8.8
ZN..................................................16

01.0003.02628

Reinforced Spring Washer D8 ZN
0441010.........................................16

01.4032.00049

Screw TCEI M8X40 UNI 5931 8.8
ZN....................................................7

01.0003.020810

Reinforced Spring Washer D8 ZN
044108.............................................7

01.4032.000311

Special Screw REM 4400, New
Type.................................................1

51.1301.230012

Self-locking Nut M20 UNI 7473
6SZN...............................................1

01.0023.006013

Reinforced Spring Washer D 8........101.4032.000914

Screw TE M10X30 UNI 5739 8.8
ZN....................................................4

01.0001.035615

Reinforced Spring Washer D 8 ZN
0441010...........................................4

01.4032.000416

Spring Block Protection REM 4400,
New Type.........................................1

51.0901.850017

Spacer REM4400, New Type...........154.0100.006918

Spring Washers UNI 8737-C80
GR2-50CRV4.................................15

09.0803.028819

Shaft Stoke Stop REM 4400 , New
Type.................................................1

51.1301.220020

Shaft REM 4400, New Type.............151.1301.210021

Guide Bushing REM 4400, New
Type.................................................1

54.0100.006822

Protection Cap VC-1875-16
(CAPLUGS).....................................1

09.0803.028923

Grey Multiethylene Gasket K-600.....109.0803.029324

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 45

200 Structure And FrameApril 2010

210.1 605464 Strcture And Frame 2P/500 REM4400 View 3



46 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

200 Structure And Frame April 2010

211.1 605465 Structre And Frame 2P/500 REM4400 View 4



Description Qty.Part No.Item

Hook Assembly REM 4400, New
Type.................................................1

51.0807.35001

Middle Frame REM 4400, New
Type.................................................1

51.0807.36002

Lower Turning Pin REM 4400, New
Type.................................................2

54.0000.01343

Self-locknut......................................201.4022.00224

Turning Basket Drive Connecting Rod
LIFT 3513........................................1

6939455

Turning Basket Return Connecting
Rod LIFT 3513.................................1

6939466

Guide Shaft Bearing REM 4400, New
Type.................................................4

51.0807.37007

Turning Basket Connecting Rod
Pin...................................................2

6939498

Turning Basket - Cylinder Spacers...16939509

Screw TE M8X35 UNI 5739 8.8
ZN....................................................2

01.0001.025810

Chamfered Washer D8 UNI 6592
ZN....................................................2

01.0031.005511

Seeger Ring.....................................202.1200.004012

Seeger Ring E55.............................190365813

Screw TCEI M10x1,5x40 UNI 5931
8.8 ZIN...........................................16

90267114

Chamfered Washer D8 UNI 6592
ZN..................................................16

01.0031.005515

Cylindrical Threaded Pin UNI-EN
28735-10X60 A ST..........................8

02.4102.000516

Bushing GLY-PG 556040-F..............163655117

Turning Basket - Cylinder Spacer
Ring.................................................1

69395118

Bushing GLY-PG 404440-F SKF......109.0801.000019

Turning Basket - Cylinder Spacer
Ring.................................................1

69395220

Bushing GLY-PG 303440-F SKF......109.0801.000221

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 47

200 Structure And FrameApril 2010

211.1 605465 Structre And Frame 2P/500 REM4400 View 4



48 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

200 Structure And Frame April 2010

212.1 605475 Structure And Frame 2P/800 REM5500



Description Qty.Part No.Item

Basket Fitting...................................151.1300.60001

Fixed Platform..................................16958622

Central Platform...............................16958653

Bushing............................................46289254

Pin...................................................26958715

Lubricator.........................................202.0117.01016

Spacer.............................................26939487

Ring Nut...........................................201.4022.00028

Fixed Link Block...............................86958759

Screw.............................................1601.4006.000110

Right Movable Platform...................169586311

Side Platform...................................269586612

Link Block........................................869587613

Screw...............................................801.0003.016414

Left Movable Platform......................169586415

Screw.............................................1201.0001.035316

Washer..........................................1201.0031.005617

Elstic Washer.................................1201.0032.005518

Water Level......................................163562019

Screw...............................................201.4006.000920

Access Bar......................................121

Screw...............................................122

Nut...................................................123

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 49

200 Structure And FrameApril 2010

212.1 605475 Structure And Frame 2P/800 REM5500



50 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

200 Structure And Frame April 2010

213.1 605491 Strcture And Frame 3P/1000RNE



Description Qty.Part No.Item

Basket..............................................16947221

Fitting Basket...................................151.1300.70002

Gas Spring.......................................109.4610.00163

Water Level......................................16356204

Screw...............................................201.4006.00095

Bushing............................................509.0801.00006

Ring Nut...........................................201.4022.00027

Spacer.............................................26939488

Pin...................................................26947299

Washer............................................210

Bushing............................................109.0801.000211

Washer............................................401.0031.005512

Screw...............................................401.0001.025813

Spacer.............................................269395014

Cylinder...........................................169394415

Gasket Set.......................................163596416

Ring Elastic......................................202.0120.004017

Pin...................................................269394918

Spacer.............................................169395119

Ring Elastic......................................290365820

Connecting Rod...............................169394521

Bushing............................................263655122

Connecting Rod...............................169394623

Spacer.............................................169395224

Screw...............................................225

Nut...................................................226

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 51

200 Structure And FrameApril 2010

213.1 605491 Strcture And Frame 3P/1000RNE



52 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

300 Hydraulical Part April 2010

301.1 605338 Hydraulic Line 2P/200 RNE



Description Qty.Part No.Item

Hand-Pump.....................................16377821

Flexible Hose...................................26381152

Pipe Fitting.......................................404.0600.00293

Copper Washer................................406.0442.01024

Valve................................................16368535

Nut...................................................101.4019.00036

Screw...............................................101.4001.00547

Pin...................................................154.0001.00268

Load Cell.........................................109.0802.00069

Nut...................................................410.0023.005110

Snap Ring........................................102.0120.003011

Screw...............................................401.4019.000312

Support............................................169543813

Screw...............................................401.0001.147614

Washer............................................401.0031.005515

Nut...................................................401.0023.005516

Clamp..............................................117

O Ring Seal.....................................218

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 53

300 Hydraulical PartApril 2010

301.1 605338 Hydraulic Line 2P/200 RNE



54 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

300 Hydraulical Part April 2010

302.1 605450 Hydraulic Line 2P/200 REM4400



Description Qty.Part No.Item

Hand-Pump.....................................16377821

Valve................................................16368532

Flexible Hose...................................26381153

Pipe Fitting.......................................404.0600.00294

Copper Washer................................106.0442.01025

Load Cell.........................................109.0802.00066

Pin...................................................154.0001.00267

Screw...............................................401.4003.00118

Washer............................................401.0001.01009

Stop Nut...........................................401.0023.005110

Screw...............................................101.4001.005411

Nut...................................................101.4019.000312

Snap Ring........................................102.0120.003013

Support............................................169543814

Clamp..............................................115

O Ring Seal.....................................216

Screw...............................................401.0001.147617

Washer............................................801.0031.005618

Nut...................................................401.0023.005519

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 55

300 Hydraulical PartApril 2010

302.1 605450 Hydraulic Line 2P/200 REM4400



56 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

300 Hydraulical Part April 2010

303.1 605459 Hydraulic Line 2P/300 RNE



Description Qty.Part No.Item

Rotatory Basket Rotation Cylinder...16939441

Hydraul. Itercam. Stop Valve
Vodl-F-Cc-38trsp4 Pg
04.4239.0030...................................1

6368532

Straight Grease Nipple G 1/8 Item No.
32.....................................................2

02.0117.01013

Nipple 3/8 x 3/8 Bsp Gigo6..............504.0600.00294

Copper Washer Jc 17 Sp.2..............606.0442.01025

Pipe Bsp R 2 x 3/8 Lg 2600 Fd
F90..................................................2

04.0602.02006

Pipe BSP R 2x 3/8 Lg 1600 F90......204.0602.00667

Check Valve Oleostar Vuc 38 Pa
0.5....................................................1

04.4239.00328

TECNORD Proportional Direct.
Elect./Hydr. Group...........................1

04.4236.00569

Countersunk Socket Screw M6x80
UNI 59318.8 ZN...............................2

01.4003.002810

Rubberized Clamp D.60 Hole
D.10.5..............................................1

04.4227.001611

Male Quick Coupling 1/2.................104.4210.000712

Female Quick Coupling 1/2.............104.4210.000813

Nipple 3/8 x 3/8 BSPP Hole 0.5
Special Operation............................1

04.0600.020914

Nipple 1/2 x 3/8 BSP.......................204.0600.000015

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 57

300 Hydraulical PartApril 2010

303.1 605459 Hydraulic Line 2P/300 RNE



58 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

300 Hydraulical Part April 2010

304.1 605466 Hydraulic Line 2P/500 REM4400



Description Qty.Part No.Item

Basket Turning Cylinder...................16939441

VODL-F-CC-38TRSP4 PG Lock
Valve, 04.4239.0030 Hydraulic
Exchange.........................................1

6368532

G 1/8 ART. 32 Straight Lubricator.....202.0117.01013

3/8 x 3/8 BSP GIGO6 Nipple...........504.0600.00294

JC 17 SP.2 Copper Washer.............606.0442.01025

BSP R 2 x 3/8 LG 2600 FD F90
Pipe.................................................2

04.0602.02006

BSP R 2 x 3/8 LG 1600 F90 F90
Pipe.................................................2

04.0602.00667

OLEOSTAR VUC 38 PA 0.5 Retaining
Valve................................................1

04.4239.00328

Electrical Hydraulic Unit, Proportional
Orientation TECNORD....................1

04.4236.00569

Screw TCEI M6x80 UNI 5931 8.8
ZN....................................................2

01.4003.002810

Rubber Clamp D.60 Hole D.10,5.....204.4227.001611

1/2 Male Quick Coupling.................104.4210.000712

1/2 Female Quick Coupling.............104.4210.000813

3/8 Nipple X 3/8 BSPP 0.5 Hole,
Special Execution............................1

04.0600.020914

1/2 Nipple x 3/8 BSP.......................204.0600.000015

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 59

300 Hydraulical PartApril 2010

304.1 605466 Hydraulic Line 2P/500 REM4400



60 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

300 Hydraulical Part April 2010

305.1 605489 Hydraulic Line 2P/800 REM5500



Description Qty.Part No.Item

Elastic Ring......................................102.0120.00301

Valve................................................16368532

Cylinder...........................................26958733

Pin...................................................46958744

Elastic Ring......................................49001325

Valve................................................204.4239.00026

Pump...............................................16399157

Screw...............................................401.0001.14768

Washer............................................801.0031.00569

Nut...................................................401.0023.005510

Connector........................................804.0600.002911

Copper Washer..............................1206.0442.010212

Flexible Tube....................................404.0602.003213

Connector........................................804.0600.002814

Copper Washer................................806.0442.010115

Flexible Tube....................................404.0602.042216

Gasket Set.......................................263308317

Cylinder...........................................169587218

Gasket Set.......................................163596419

Flexible Tube....................................462996920

Connector........................................404.0601.001121

Connector........................................422

Connector........................................223

Connector........................................224

Copper Tube....................................225

Nut...................................................101.4019.000326

Screw...............................................101.4001.005427

Pin...................................................154.0001.002628

Loading Cell.....................................109.0802.000729

Screw...............................................401.4003.001130

Elastic Ring......................................101.4019.000331

Elastic Ring......................................102.0120.003032

Bearing............................................169543833

Switch..............................................163991634

OR Gasket.......................................235

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 61

300 Hydraulical PartApril 2010

305.1 605489 Hydraulic Line 2P/800 REM5500



62 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

300 Hydraulical Part April 2010

306.1 605492 Hydraulic Line 3P/1000 RNE



Description Qty.Part No.Item

Hand Pump......................................16377821

Flexible Tube....................................26381152

Connector........................................404.0600.00293

Copper Washer................................406.0442.01024

Valve................................................16368535

Nut...................................................101.4019.00036

Screw...............................................101.4001.00547

Pin...................................................154.0001.00268

Loading Cell.....................................109.0802.00069

Nut...................................................401.0023.005110

Ring Elastic......................................102.0120.003011

Screw...............................................401.4019.000312

Bearing............................................169543813

OR Gasket.......................................214

Clamp..............................................115

Screw...............................................401.0001.147616

Washer............................................801.0031.005617

Nut...................................................401.0023.005518

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 63

300 Hydraulical PartApril 2010

306.1 605492 Hydraulic Line 3P/1000 RNE



64 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

401.1 605453 Power Line Without Reel 2P/300 F



Description Qty.Part No.Item

Ciam Wiring Item No. 0a020057......155.0602.02811

Cable Gland Inlet Port.....................256.0007.00102

Mbp1h13r11 Limit Microswitch........356.0013.00273

Countersunk Socket Screw M5x50
UNI 5931 12.9 ZN..........................12

01.4003.00164

Chamfered Washer D6 UNI 6592
ZN..................................................12

01.0031.00545

Self Locking Nut M5 UNI 7473 6
ZN..................................................12

01.0023.00526

Clip FH-23.......................................156.0007.00147

Clip FH-17.......................................456.0007.00148

24 Pin Mobile Case Ilme..................256.0002.00209

24 Pin Socket Body+T.....................156.0002.002410

Countersunk Socket Screw M6x20
UNI 5931 8.8 ZN............................11

01.0003.015511

Pushbutton Strip Attachment Middle
Plate 3B6.........................................1

51.0809.550012

Hex. Head Screw M12x45 UNI 5737
8.8 ZN..............................................2

01.0001.040213

Chamfered Washer D12 UNI 6592
ZN....................................................2

01.0031.005714

Self Locking Nut M12 UNI 7473
sZN..................................................2

01.0023.005615

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 65

400 Electrical PartApril 2010

401.1 605453 Power Line Without Reel 2P/300 F



66 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

402.1 605454 Power LIne With Reel 2P/300 F



Description Qty.Part No.Item

Telelift Basket Wiring.......................155.0602.02891

MBP1h13r11 Limit Microswitch.......356.0013.00272

Countersunk Soket Screw M5x50 UNI
593112.9 ZN..................................12

01.4003.00163

Chamfered Washer D6 UNI 6592
ZN....................................................4

01.0031.00544

Self Locking Nut M5 UNI 7473 6
SZN.................................................4

01.0023.00525

Clip FH-17.......................................456.0007.00136

Countersunk Socket Screw 6x20 UNI
5931 8.8 ZN.....................................5

01.0003.01557

Cable Gland Inlet Port.....................456.0007.00108

Cable Gland Inlet Port.....................156.0007.00019

24 Pin Mobile Case Ilme..................456.0002.002010

24 Pin Socket Body.........................256.0002.013511

1779 Zeca Ip65 Reel.......................156.0023.001012

TECNORD Pushbutton Strip...........156.0024.001313

Cowl Attachment Bracket................151.0810.160014

TECNORD Pushbutton Strip Bracket
For Aerial Work Platform.................2

51.0810.330015

Nut M8 UNI 8888 6 SZN..................601.0019.010416

Spring Washer D16 UNI 1751 ZN....601.0001.005517

Hex. Head Screw M 8x20 UNI 5739
8.8 ZN..............................................2

01.0001.001018

Spring Washer D8 UNI 1751 ZN.....401.0032.005419

Self Locking Nut M8 UNI 7473 6
SZN.................................................4

01.0001.003820

24 Pin Socket Body+T.....................256.0002.002421

Cable 16x1 H05vv-F 1779.030........156.0000.004922

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 67

400 Electrical PartApril 2010

402.1 605454 Power LIne With Reel 2P/300 F



68 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

403.1 605460 Power Line Without Reel 2P/300 RNE



Description Qty.Part No.Item

Ciam Wiring Item No 0a020057 Gyro
Aerial Work Platform........................1

55.0602.02811

Microswitch......................................256.0013.00372

Countersunk Socket Screw M5x50
UNI 5931 12.9 ZN............................8

01.4003.00163

Chamfered Washer D6 UNI 6592
ZN..................................................16

01.0031.00544

Self Locking Nut M5 UNI 7473 6
SZN.................................................8

01.0023.00525

Self Locking Nut M5 UNI 7473 6
SZN.................................................6

01.0023.00526

Clio-Ae/00 3B6 UNIt Amplif. And Gyro
Aerial Work Platform Setting............1

56.0021.00637

Reinforced Spring Washer D5 ZN....601.4032.00018

Screw TE M5x0.8x50 UNI 5739 8.8
ZIN...................................................6

6259309

Double 2.5 T Load Cell Y11
Fcm3t0025 3b6 Aerial Work
Platform...........................................1

09.0802.002110

Cable Gland Gw 134108 Ciam........256.0007.001011

Pushbutton Strip Attachment Middle
Plate 3B6.........................................1

51.0809.550012

Hex. Socket Countersunk Head Cap
Screw M8x30 UNI 5933 10.9 ZN.....2

01.4006.001013

Hex. Head Screw M8x16 UNI 5739
8.8 ZN..............................................2

01.0001.025214

Self Locking Nut M8 UNI 7473 6 SZN
03700825.........................................2

01.0023.005415

24 PIN Movable CASE ILME ITEM
NO. CHO 24L...................................2

56.0002.002016

24 Pin Socket Body 125300 Ciam....156.0002.013517

24 Pin Socket Body+T Item No. Cnf24
Ilme..................................................1

56.0002.002418

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 69

400 Electrical PartApril 2010

403.1 605460 Power Line Without Reel 2P/300 RNE



70 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

404.1 605467 Power Line Without Reel 2P/500 REM4400



Description Qty.Part No.Item

CIAM ART.0A020057 Cable, CIAM
GYRO Aerial Platform.....................1

55.0602.02811

Clip FH-17.....................................1156.0007.00132

Micro Stroke End, MBP1H13R11
(MAC1) NAIS MATSUSHITA............2

56.0013.00273

Screw TCEI M5X50 UNI 5931 12.9
ZN....................................................8

01.4003.00164

Self-breaking Nut M5 UNI 7473 6
SZN...............................................16

01.0031.00545

Self-breaking Nut M5 UNI 7473 6
SZN.................................................8

01.0023.00526

Clip FH-12.......................................256.0007.00127

Screw TCEI M6X20 UNI 5931 8.8 ZN
00840620.......................................15

01.0003.01558

Clip FH-10.......................................256.0007.00119

Unit CLIO-AE/00 3B6, GYRO Aerial
Platform Amplification & Setting......1

56.0021.006310

Reinforcing Elastic Washe D5 ZN.....601.4032.000111

Screw TE M5x0,8x50 UNI 5739 8.8
ZIN...................................................6

62593012

2.5 T Double Loading Cell Y11
FCM3T0025 3B6 for Aerial
Platform...........................................1

09.0802.002113

Cable Gland GW 134108 CIAM......256.0007.001014

Middle Plate, Control Button Panel
Fitting 3B6.......................................1

51.0809.550015

Screw TSPEI M8X30 UNI 5933 10.9
ZN....................................................2

01.4006.001016

Screw TE M8X16 UNI 5739 8.8 Z....201.0001.025217

Self-braking Nut M8 UNI 7473 6SZ
N03700825......................................2

01.0023.005418

Control Button Panel 3B6
SK-CTR07/11 GYRO 4518 4020.....1

56.0024.001419

24-Pole Movable Case, ILME
ART.CHO 24L..................................2

56.0002.002020

Interior 24-Pole Socket I+T
ART.CNF24 ILME............................1

56.0002.002421

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 71

400 Electrical PartApril 2010

404.1 605467 Power Line Without Reel 2P/500 REM4400



72 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

405.1 605473 Power Line With Reel 2P/500 REM4400



Description Qty.Part No.Item

Basket Cable TELELIFT 0A020860
CIAM................................................1

55.0602.02891

Clip FH-23.......................................656.0007.00132

Micro Stoke End MBP1H13R11
(MAC1) NAIS MATSUSHITA............2

56.0013.00273

Screw TCEI M5X50 UNI 5931 12.9
ZN....................................................8

01.4003.00164

Chmafered Washer D6 UNI 6592
ZN..................................................16

01.0031.00545

Self-braking Nut M5 UNI 7473 6
SZN.................................................8

01.0023.00526

Clip FH-10.......................................456.0007.00117

Clip FH-12.......................................556.0007.00128

Screw TCEI M6X20 UNI 5931 8.8 ZN
00840620.......................................15

01.0003.01559

“EXCEL-2N/10” Unit (Double Channel
Amplification & Control) 3B6............1

56.0016.001510

Reinforced Elastic Washer D5 ZN....601.4032.000111

Screw TE M5x0,8x50 UNI 5739 8.8
ZIN...................................................6

62593012

2.5 T Double Loading Cell Y11
FCM3T0025 3B6 Aerial Platform.....1

09.0802.002113

Cable Gland GW 134108 CIAM......456.0007.001014

24-Pole Movable Case, ILME
ART.CHO 24L..................................4

56.0002.002015

Interior 24-Pole Socket 125300
CIAM................................................2

56.0002.013516

Cabel Reel 1779 ZECA IP65 16X1,5
16 meter..........................................1

56.0023.001017

Control Button Panel TECNORD
TELELIFT 22.0504.091 (with Basket
Turning)............................................1

56.0024.001818

Casing Retaining Bracket TECNORD
TELELIFT........................................1

51.0810.160019

Control Button Panel Bracket for Aerial
Platform TECNORD.........................2

51.0810.330020

Nut M8 UNI 5588 6 SZN..................601.0019.010421

Elastic Washer D16 UNI 1751 ZN
WMAR 56 WURTH..........................6

01.0001.005522

Screw TE M8X20 UNI 5739 8.8 ZN
WMAR 11 WURTH..........................2

01.0001.001023

Elastic Washer D8 UNI 1751 ZN.....401.0032.005424

Self-braking Nut M8 UNI 7473 6 SZN
WMAR 39 WURTH..........................4

01.0001.003825

Description Qty.Part No.Item

Interior 24-Pole Socket+T ART.CNF24
ILME................................................2

56.0002.002426

Cable 16X1 H05VV-F 1779030.......156.0000.004927

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 73

400 Electrical PartApril 2010

405.1 605473 Power Line With Reel 2P/500 REM4400



74 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

406.1 605494 Power Line Without Reel With Danfoss And Excel



Description Qty.Part No.Item

Micro Switch Line............................155.0602.01021

Control Button Panel Line................155.0602.01062

Excel Unit........................................156.0016.00153

Fuse.................................................207.0703.00814

Case................................................256.0002.00205

Interior.............................................156.0002.00246

Cable Gland.....................................256.0007.00027

Interior.............................................156.0002.00218

Ring Nut...........................................256.0007.00019

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 75

400 Electrical PartApril 2010

406.1 605494 Power Line Without Reel With Danfoss And Excel



76 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

407.1 605495 Power Line With Reel With Danfoss And Excel



Description Qty.Part No.Item

Micro Switch Line............................155.0602.01021

Control Button Panel Line................155.0602.00152

Excel Unit........................................156.0016.00153

Fuse.................................................207.0703.00814

Case................................................256.0002.00205

Interior.............................................156.0002.00246

Cable Gland.....................................256.0007.00027

Interior.............................................156.0002.00218

Ring Nut...........................................256.0007.00019

Cable Reel.......................................156.0023.000110

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 77

400 Electrical PartApril 2010

407.1 605495 Power Line With Reel With Danfoss And Excel



78 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

408.1 605547 Control Board 3B6 (GYRO or ER Machines)



Description Qty.Part No.Item

Switch Container Y6 SK-CTRM11
3B6..................................................1

56.0016.00551

Front and Side Serigraph Kit SX X1
SK-CTRM12A..................................1

09.4618.07242

Analogue Single Axle Joystick Y12
JC120-0005 3B6..............................3

56.0016.00573

Yellow Button 22mm I ZB4BA5
3B6..................................................2

07.0703.06584

Button Head ZB4-BA1
TELEMECANIQUE..........................1

07.0703.05865

Button Head ZB4-BW33 SMRE.......107.0703.03656

Button Head ZB4-BA2 SMRE..........107.0703.03597

Selector Head ZB4-BG2 SMRE......107.0703.03608

12 V Red Light L SL 12VLL/R 3B6...156.0017.00269

Emergency Button 22mm I
8LP2TB6644 3B6............................1

56.0017.002710

Interior Door CHI24LS SMRE..........107.0703.036611

Interior Connector ILME 24 C. M.P.
ME IL CNE24FS 3B6.......................1

56.0002.019012

NO Contact ZBE-101
TELEMECANIQUE..........................6

07.0703.018313

NA Contact for Luminous Button I
ZB4BWOB31 3B6............................1

07.0703.066014

NC Contact......................................101.0001.066115

Control Button Panel Shroud
TECNORD.......................................1

07.0703.053616

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 79

400 Electrical PartApril 2010

408.1 605547 Control Board 3B6 (GYRO or ER Machines)



80 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

409.1 605548 Control Board Danfoss (GIROLIFT or R Machines)



Description Qty.Part No.Item

Buzzer.............................................156.0009.00081

Contact............................................107.0703.03562

Basic................................................407.0703.03573

Pushbutton Head.............................107.0703.03584

Pushbutton Head.............................107.0703.03595

Pushbutton Head.............................107.0703.03656

Contact............................................407.0703.03637

Pushbutton Head.............................107.0703.05868

Contact............................................207.0703.03629

Selector Head..................................107.0703.036010

Red Light Head................................107.0703.036111

Plag.................................................156.0002.002112

Control Box......................................156.0021.003513

Sheet...............................................107.0703.036714

Case................................................107.0703.036615

Control Lever...................................356.0016.000816

Control Box guard............................107.0703.037117

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 81

400 Electrical PartApril 2010

409.1 605548 Control Board Danfoss (GIROLIFT or R Machines)



82 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

410.1 605549 Control Board Tecnord With 2 Joystick (EX Machines)



Description Qty.Part No.Item

Joystick JPL M80 20.0102. 101
TECNORD.......................................2

07.0741.00341

Emergency Button Unit 50.1402.203
BUCHER.........................................1

07.0741.00352

Interior NC Emergency Button
07.0741.0036 BUCHER..................1

07.0741.00363

12 V Green Light DC 50.1601.004
BUCHER.........................................1

07.0741.00374

12 V Red Light 50.1601.003
BUCHER.........................................1

07.0741.00385

Controlled Button Unit 50.1402.202
BUCHER.........................................1

07.0741.00396

Controlled Interior Button Unit
50.1410.103 BUCHER....................1

07.0741.00407

Button Unit P9 50.1301.318
BUCHER.........................................2

07,0741,00118

Yellow Hood for P9 50.1301.307
BUCHER.........................................1

07,0741,00419

Green Hood for P9 TECNORD........107,0741,004410

Key Switch 50.1302.259
TECNORD.......................................1

07,0741,004511

Interior 1NA+1NC 50.1310.064
TECNORD.......................................1

07,0741,004612

Buzzer TECNORD...........................107,0741,004713

16-Pole Connector ILME PAN
TECNORD.......................................1

07,0741,004814

16-Pole Interior ILME TECNORD.....107.0741.004915

Control Button Panel Shroud
TECNORD.......................................1

07.0703.053616

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 83

400 Electrical PartApril 2010

410.1 605549 Control Board Tecnord With 2 Joystick (EX Machines)



84 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

411.1 605550 Control Board Tecnord With 3 Joystick (EX Machines)



Description Qty.Part No.Item

Joystick JPL M80 20.0102.101
TECNORD.......................................2

07.0741.00341

Emergency Button Unit 50.1402.203
BUCHER.........................................1

07.0741.00352

Interior NC Emergency Button
07.0741.0036 BUCHER..................1

07.0741.00363

12 V Green Light DC 50.1601.004
BUCHER.........................................1

07.0741.00374

12 V Red Light 50.1601.003
BUCHER.........................................1

07.0741.00385

Controlled Button Unit 50.1402.202
BUCHER.........................................1

07.0741.00396

Controlled Interior Button Unit
50.1410.103 BUCHER....................1

07.0741.00407

Button Unit P9 50.1301.318
BUCHER.........................................2

07,0741,00118

Yellow Hood for P9 50.1301.307
BUCHER.........................................1

07,0741,00419

Green Hood for P9 TECNORD........107,0741,004410

Key Switch 50.1302.259
TECNORD.......................................1

07,0741,004511

Interior 1NA+1NC 50.1310.064
TECNORD.......................................1

07,0741,004612

Buzzer TECNORD...........................107,0741,004713

16-Pole Connector ILME PAN
TECNORD.......................................1

07,0741,004814

16-Pole Interior ILME TECNORD.....107.0741.004915

Control Button Panel Shroud
TECNORD.......................................1

07.0703.053616

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 85

400 Electrical PartApril 2010

411.1 605550 Control Board Tecnord With 3 Joystick (EX Machines)



86 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNEPart No. 645036

400 Electrical Part April 2010

412.1 605551 Cable Reel Danfoss Control Board (Only Girolift 3514 or GTH3514R)



Description Qty.Part No.Item

Roller Cable Guide Outlet................107.0707.00491

Fixing Flange...................................107.0707.00432

Spring..............................................207.0707.00463

Cover...............................................107.0707.00444

Brush...............................................607.0707.00455

Collector 1779.010 ZECA................107.0707.00486

Collector Box 1700.142 ZECA.........107.0707.00477

Cable Gland 000.234 ZECA............107.0707.00428

Screw TE M12X45 UNI 5737 8.8
ZN....................................................5

01.0001.04029

Chamfered Washer D12 UNI 6592
ZN....................................................5

01.0031.005710

Self-braking Nut M12 UNI 7473 6
SZN.................................................5

01.0023.005611

Electrical Aerial Platform Roller
Bearing (2005).................................1

51.0809.100012

Part No. 6450362P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 87

400 Electrical PartApril 2010

412.1 605551 Cable Reel Danfoss Control Board (Only Girolift 3514 or GTH3514R)



The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.
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8107.0703.0356 ............
8107.0703.0357 ............
8107.0703.0358 ............
79, 8107.0703.0359 ............
79, 8107.0703.0360 ............
8107.0703.0361 ............
8107.0703.0362 ............
8107.0703.0363 ............
79, 8107.0703.0365 ............
79, 8107.0703.0366 ............
8107.0703.0367 ............
8107.0703.0371 ............
79, 83, 8507.0703.0536 ............
79, 8107.0703.0586 ............
7907.0703.0658 ............
7907.0703.0660 ............
8707.0707.0042 ............
8707.0707.0043 ............
8707.0707.0044 ............
8707.0707.0045 ............
8707.0707.0046 ............
8707.0707.0047 ............
8707.0707.0048 ............
8707.0707.0049 ............
83, 8507.0741.0034 ............
83, 8507.0741.0035 ............
83, 8507.0741.0036 ............
83, 8507.0741.0037 ............
83, 8507.0741.0038 ............
83, 8507.0741.0039 ............
83, 8507.0741.0040 ............
83, 8507.0741.0049 ............
29, 31, 39, 47, 5109.0801.0000 ............
29, 31, 39, 47, 5109.0801.0002 ............
27, 53, 55, 6309.0802.0006 ............
6109.0802.0007 ............
3109.0802.0015 ............
69, 71, 7309.0802.0021 ............
3109.0803.0026 ............
37, 4509.0803.0288 ............
37, 4509.0803.0289 ............
37, 4509.0803.0293 ............
3309.0803.0296 ............
27, 29, 5109.4610.0016 ............
1109.4616.0059 ............
1509.4616.0060 ............
2309.4616.0061 ............
2509.4616.0062 ............
1309.4616.0063 ............
17, 19, 2109.4618.0093 ............
1509.4618.0144 ............
11, 13, 1509.4618.0146 ............
2309.4618.0147 ............
2509.4618.0148 ............
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2509.4618.0149 ............
11, 1309.4618.0163 ............
11, 13, 15, 23, 2509.4618.0165 ............
11, 13, 15, 17, 
19, 21, 23, 25

09.4618.0213 ............

15, 2309.4618.0219 ............
2109.4618.0508 ............
2109.4618.0509 ............
2109.4618.0510 ............
1909.4618.0521 ............
17, 1909.4618.0524 ............
17, 1909.4618.0527 ............
1709.4618.0534 ............
7909.4618.0724 ............
5310.0023.0051 ............
39, 4751.0807.3500 ............
39, 4751.0807.3600 ............
39, 4751.0807.3700 ............
4151.0807.3900 ............
4151.0807.4000 ............
4151.0807.4300 ............
4151.0807.4400 ............
4151.0807.6200 ............
8751.0809.1000 ............
65, 69, 7151.0809.5500 ............
67, 7351.0810.1600 ............
67, 7351.0810.3300 ............
37, 4551.0901.8500 ............
4951.1300.6000 ............
29, 31, 5151.1300.7000 ............
2751.1300.8000 ............
37, 4551.1301.1200 ............
4151.1301.1400 ............
4151.1301.1600 ............
4151.1301.1700 ............
4151.1301.1800 ............
37, 4551.1301.1900 ............
37, 4551.1301.2000 ............
37, 4551.1301.2100 ............
37, 4551.1301.2200 ............
37, 4551.1301.2300 ............
3551.1301.3200 ............
3351.1301.3500 ............
3351.1301.3600 ............
39, 4754.0000.0134 ............
4154.0000.0135 ............
4154.0000.0136 ............
3354.0000.0148 ............
27, 53, 55, 61, 6354.0001.0026 ............
37, 4554.0100.0068 ............
37, 4554.0100.0069 ............
4154.0100.0070 ............
4154.0100.0071 ............
4154.0500.0025 ............
4154.0500.0026 ............
37, 4555.0208.0029 ............
7755.0602.0015 ............
75, 7755.0602.0102 ............
7555.0602.0106 ............
65, 69, 7155.0602.0281 ............
67, 7355.0602.0289 ............
4155.0904.0001 ............
35, 4355.0904.0002 ............
4355.0904.0003 ............
3555.0904.0009 ............
3555.0904.0010 ............
3355.0904.0012 ............
3355.0904.0013 ............
67, 7356.0000.0049 ............
65, 67, 69, 71, 
73, 75, 77

56.0002.0020 ............

75, 77, 8156.0002.0021 ............
65, 67, 69, 71, 
73, 75, 77

56.0002.0024 ............

67, 69, 7356.0002.0135 ............
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7956.0002.0190 ............
67, 75, 7756.0007.0001 ............
75, 7756.0007.0002 ............
65, 67, 69, 71, 7356.0007.0010 ............
71, 7356.0007.0011 ............
71, 7356.0007.0012 ............
67, 71, 7356.0007.0013 ............
6556.0007.0014 ............
8156.0009.0008 ............
65, 67, 71, 7356.0013.0027 ............
6956.0013.0037 ............
8156.0016.0008 ............
73, 75, 7756.0016.0015 ............
7956.0016.0055 ............
7956.0016.0057 ............
7956.0017.0026 ............
7956.0017.0027 ............
8156.0021.0035 ............
69, 7156.0021.0063 ............
7756.0023.0001 ............
67, 7356.0023.0010 ............
6756.0024.0013 ............
7156.0024.0014 ............
7356.0024.0018 ............
69, 71, 73625930 ......................
49628925 ......................
61629969 ......................
37, 45632959 ......................
61633083 ......................
13, 27, 31, 49, 51635620 ......................
29, 31, 51, 61635964 ......................
29, 31, 39, 47, 51636551 ......................
53, 55, 57, 59, 
61, 63

636853 ......................

53, 55, 63637782 ......................
53, 55, 63638115 ......................
61639915 ......................
61639916 ......................
29693942 ......................
29, 31, 51, 57, 59693944 ......................
29, 31, 39, 47, 51693945 ......................
29, 31, 39, 47, 51693946 ......................
29, 31, 49, 51693948 ......................
29, 31, 39, 47, 51693949 ......................
29, 31, 39, 47, 51693950 ......................
29, 31, 39, 47, 51693951 ......................
29, 31, 39, 47, 51693952 ......................
51694722 ......................
29, 51694729 ......................
31695189 ......................
31695190 ......................
31695191 ......................
31695192 ......................
31695193 ......................
31695194 ......................
31695195 ......................
31695196 ......................
31695197 ......................
31695198 ......................
53, 55, 61, 63695438 ......................
29695620 ......................
49695862 ......................
49695863 ......................
49695864 ......................
49695865 ......................
49695866 ......................
49695871 ......................
61695872 ......................
61695873 ......................
61695874 ......................
49695875 ......................
49695876 ......................
61900132 ......................
39, 47902671 ......................
29, 31, 39, 47, 51903658 ......................
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The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is
used on.

1
1/2 Female Quick Coupling.....59
1/2 Male Quick Coupling.....59
1/2 Nipple x 3/8 BSP.....59
12 Symbol Sticker For Platform......11, 13, 15, 
17, 19

12 V Green Light DC 50.1601.004
BUCHER.....83, 85

12 V Red Light L SL 12VLL/R 3B6.....79
12 V Red Light 50.1601.003 BUCHER....83, 85
12-Icon Sticker.....25
16-Pole Connector ILME PAN TECNORD...83, 
85

16-Pole Interior ILME TECNORD.....83, 85
1779 Zeca Ip65 Reel.....67

2
2.5 T Double Loading Cell Y11 FCM3T0025 3B6
Aerial Platform.....73

2.5 T Double Loading Cell Y11 FCM3T0025 3B6
for Aerial Platform.....71

200 Kg Capacity Sticker For Platform....11, 13, 
15

24 Pin Mobile Case Ilme.....65, 67
24 PIN Movable CASE ILME ITEM NO. CHO
24L.....69

24 Pin Socket Body.....67
24 Pin Socket Body 125300 Ciam.....69
24 Pin Socket Body+T.....65, 67
24 Pin Socket Body+T Item No. Cnf24 Ilme...69
24-Pole Movable Case, ILME ART.CHO
24L.....71, 73

2P/200 RNE CE Plate.....13
2P/300 F Aerial Work Platform Assembly.....33
2P/300 F Basket Assempbly.....33
2P/300 F CE Plate.....17
2P/300 F Handrail Assembly.....33
2P/300 F Platform Pin.....33
2P/300 Ground Plate.....17, 19
2P/300 RNE Aerial Work Platform Ce Plate..19
2P/300 Warning Plate.....17, 19

3
3/8 Nipple X 3/8 BSPP 0.5 Hole, Special
Execution.....59

3/8 x 3/8 BSP GIGO6 Nipple.....59
3P/200 Inlet Handrail.....35

A
Access Bar.....49
Aerial Platform - Machine Fitting REM 4400,
New Type.....45

Aerial Platform 12-Icon Sticker.....21, 23
Aerial Platform Coupling Bearing Assembly..45
Aerial Platform Warning Sticker.....23
Aerial Work Platform.....27
Aerial Work Platform Assembly RNE 2P/300
New Type.....35

Aerial Work Platform Machine Attachment....33
Aerial Work Platform Machine Attachment REM
4400 New Type.....37

Aerial Work Platform Sleeve Support
Assembly.....37

Analogue Single Axle Joystick Y12 JC120-0005
3B6.....79

B
Ball Bearing SKF 6003-2z.....41
Basic.....81
Basket.....29, 51
Basket Assembly REM 4400 / REM 4400
AU.....43

Basket Assembly RNE 2P/300 New Type.....35
Basket Attachment.....29, 31
Basket Cable TELELIFT 0A020860 CIAM.....73
Basket Fitting.....49
Basket Turning Cylinder.....59
Bearing.....31, 61, 63
Belleville Washers UNI 8737-C80
Gr2-50crv4.....37

Brush.....87
BSP R 2 x 3/8 LG 1600 F90 F90 Pipe.....59
BSP R 2 x 3/8 LG 2600 FD F90 Pipe.....59
Bushing.....29, 31, 49, 51
Bushing GLY-PG 556040-F.....47
Bushing Gly-Pg 556040-F.....39
Bushing GLY-PG 303440-F SKF.....47
Bushing Gly-Pg 303440-F SKF.....39
Bushing GLY-PG 404440-F SKF.....47
Bushing Gly-Pg 404440-F SKF.....39
Button Head ZB4-BW33 SMRE.....79
Button Head ZB4-BA1 TELEMECANIQUE....79
Button Head ZB4-BA2 SMRE.....79
Button Unit P9 50.1301.318 BUCHER....83, 85
Buzzer.....81
Buzzer TECNORD.....83, 85

C
Cabel Reel 1779 ZECA IP65 16X1,5 16
meter.....73

Cable 16x1 H05vv-F 1779.030.....67
Cable 16X1 H05VV-F 1779030.....73
Cable Gland.....75, 77
Cable Gland 000.234 ZECA.....87
Cable Gland GW 134108 CIAM.....71, 73
Cable Gland Gw 134108 Ciam.....69
Cable Gland Inlet Port.....65, 67
Cable Reel.....77
Capacity Sticker For REM 4400 Platform.....15
Case.....75, 77, 81
Casing Retaining Bracket TECNORD
TELELIFT.....73

Central Floor.....31
Central Platform.....49
Chamfered Washer D12 UNI 6592 ZN....65, 87
Chamfered Washer D16 UNI 6592 ZN.....41
Chamfered Washer D18 UNI 5714 ZN.......35, 
41, 43

Chamfered Washer D6 UNI 6592 ZN....65, 67, 
69

Chamfered Washer D8 UNI 6592 ZN....33, 35, 
39, 41, 47

Check Valve Oleostar Vuc 38 Pa 0.5.....57
Chmafered Washer D6 UNI 6592 ZN.....73
CIAM ART.0A020057 Cable, CIAM GYRO Aerial
Platform.....71

Ciam Wiring Item No 0a020057 Gyro Aerial
Work Platform.....69

Ciam Wiring Item No. 0a020057.....65

Clamp.....53, 55, 63
Clio-Ae/00 3B6 UNIt Amplif. And Gyro Aerial
Work Platform Setting.....69

Clip FH-10.....71, 73
Clip FH-12.....71, 73
Clip FH-17.....65, 67, 71
Clip FH-23.....65, 73
Collector 1779.010 ZECA.....87
Collector Box 1700.142 ZECA.....87
Connecting Rod.....29, 31, 51
Connector.....61, 63
Contact.....81
Control Box.....81
Control Box guard.....81
Control Button Panel 3B6 SK-CTR07/11 GYRO
4518 4020.....71

Control Button Panel Bracket for Aerial Platform
TECNORD.....73

Control Button Panel Line.....75, 77
Control Button Panel Shroud TECNORD.....79, 
83, 85

Control Button Panel TECNORD TELELIFT
22.0504.091 (with Basket Turning).....73

Control Lever.....81
Controlled Button Unit 50.1402.202
BUCHER.....83, 85

Controlled Interior Button Unit 50.1410.103
BUCHER.....83, 85

Copper Tube.....61
Copper Washer.....53, 55, 61, 63
Copper Washer Jc 17 Sp.2.....57
Countersunk Socket Screw 6x20 UNI 5931 8.8
ZN.....67

Countersunk Socket Screw 8x45 UNI 5931 8.8
ZN.....41

Countersunk Socket Screw M10x1,5x40 UNI
5931 8.8 ZIN.....39

Countersunk Socket Screw M10x60.....37
Countersunk Socket Screw M5x50 UNI 5931
12.9 ZN.....65, 69

Countersunk Socket Screw M6x20 UNI 5931
8.8 ZN.....65

Countersunk Socket Screw M6x80 UNI 59318.8
ZN.....57

Countersunk Socket Screw M8x25 UNI 5931
8.8 ZN.....41

Countersunk Socket Screw M8x40 UNI 5931
8.8 ZN.....37

Countersunk Socket Screw M8x70 UNI 5931
8.8 ZN.....33, 35, 41

Countersunk Soket Screw M5x50 UNI 593112.9
ZN.....67

Cover.....87
Cowl Attachment Bracket.....67
Cyl. Pin With Threaded Hole UNI-EN
28735-10x60 A St.....39

Cyl. Pin With Threaded Hole UNI-En
28735-10x60 A St.....37

Cylinder.....27, 29, 31, 51, 61
Cylindrical Threaded Pin UNI-EN 28735-10X60
A ST.....45, 47

D
Double 2.5 T Load Cell Y11 Fcm3t0025 3b6
Aerial Work Platform.....69

Dragging Wheel Pin REM 4400 New Type.....41
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Dragging Wheel Spacer REM 4400 New
Type.....41

E
Elastic Ring.....61
Elastic Washer D16 UNI 1751 ZN WMAR 56
WURTH.....73

Elastic Washer D8 UNI 1751 ZN.....73
Electrical Aerial Platform Roller Bearing
(2005).....87

Electrical Hydraulic Unit, Proportional Orientation
TECNORD.....59

Elstic Washer.....49
Emergency Button 22mm I 8LP2TB6644
3B6.....79

Emergency Button Unit 50.1402.203
BUCHER.....83, 85

Excel Unit.....75, 77

F
Female Quick Coupling 1/2.....57
Fitting Basket.....51
Fixed Capacity Sticker for platform.....11
Fixed Capacity Sticker For Sticker.....13
Fixed Link Block.....49
Fixed Platform.....49
Fixing Flange.....87
Flat Type Water Level.....13
Flexible Hose.....53, 55
Flexible Spiral Split Spin 6x28 UNI
28748-A-St.....41

Flexible Split Pin.....41
Flexible Tube.....61, 63
Fork Assembly REM 4400.....35
Fork Assembly REM 4400 New Type.....43
Frame.....31
Front and Side Serigraph Kit SX X1
SK-CTRM12A.....79

Fuse.....75, 77

G
G 1/8 ART. 32 Straight Lubricator.....59
Galvanized Spring Din 17223C.....33
Gas Spring.....29, 51
Gasket Set.....51, 61
Giro Lift Basket Rotation Control Rod 3513...39
Giro Lift Basket Rotation Transfer Rod
3513.....39

Green Hood for P9 TECNORD.....83, 85
Grey Multiethylene Gasket K-600.....45
Grubscrew Es. M6x10 UNI 5923-6G.....41
Guide Bushing REM 4400 New Type.....37
Guide Bushing REM 4400, New Type.....45
Guide Shaft Bearing REM 4400, New Type...47
Guide Shaft REM 4400 New Type.....37
Guide Shaft REM 4400, New Type.....45
Guide Shaft Support REM 4400 New Type....39

H
Hand Pump.....63
Hand-Pump.....53, 55
Hex. Head Screw.....43
Hex. Head Screw M 8x20 UNI 5739 8.8 ZN..67
Hex. Head Screw M10x30.....37
Hex. Head Screw M12x45 UNI 5737 8.8
ZN.....65

Hex. Head Screw M16x180 UNI 5739 8.8
ZN.....35, 43

Hex. Head Screw M16x80 UNI 5737 8.8
ZN.....35

Hex. Head Screw M20x100 UNI 5737 8.8
ZN.....33

Hex. Head Screw M20x120 UNI 5737 8.8
ZN.....33

Hex. Head Screw M8x16 UNI 5739 8.8
ZN.....33, 69

Hex. Head Screw M8x35 UNI 5739 8.8 ZN...39
Hex. Socket Countersunk Head Cap Screw
M8x30 UNI 5933 10.9 ZN.....69

Hook Assembly REM 4400 New Type.....39
Hook Assembly REM 4400, New Type.....47
Hydraul. Itercam. Stop Valve Vodl-F-Cc-38trsp4
Pg 04.4239.0030.....57

Hydraulic Derrick Dragging Wheel
4000/900.....41

Hydraulic Derrick Sliding Wheel 4000/900.....41

I
Inlet Sleeve REM 4400 New Type.....41
Interior.....75, 77
Interior 1NA+1NC 50.1310.064
TECNORD.....83, 85

Interior 24-Pole Socket 125300 CIAM.....73
Interior 24-Pole Socket I+T ART.CNF24
ILME.....71

Interior 24-Pole Socket+T ART.CNF24
ILME.....73

Interior Connector ILME 24 C. M.P. ME IL
CNE24FS 3B6.....79

Interior Door CHI24LS SMRE.....79
Interior NC Emergency Button 07.0741.0036
BUCHER.....83, 85

Internal Stop.....31

J
JC 17 SP.2 Copper Washer.....59
Joint Kit.....29, 31
Joystick JPL M80 20.0102. 101 TECNORD...83
Joystick JPL M80 20.0102.101 TECNORD...85

K
Key Switch 50.1302.259 TECNORD.....83, 85

L
Left Extension.....31
Left Movable Platform.....49
Link Block.....49
Load Cell.....27, 53, 55
Load cell.....31
Loading Cell.....61, 63
Lower Rotation Pin REM 4400 New Type.....39
Lower Stop.....31
Lower Stop REM 4400 New Type.....41
Lower Turning Pin REM 4400, New Type.....47
Lubricator.....49

M
Male Quick Coupling 1/2.....57
Mass Plate 2P/500 REM 4400.....21
MBP1h13r11 Limit Microswitch.....67
Mbp1h13r11 Limit Microswitch.....65
Micro Stoke End MBP1H13R11 (MAC1) NAIS
MATSUSHITA.....73

Micro Stroke End, MBP1H13R11 (MAC1) NAIS
MATSUSHITA.....71

Micro Switch Line.....75, 77
Microswitch.....69
Middle Frame REM 4400, New Type.....47
Middle Lattice REM 4400 New Type.....39
Middle Plate, Control Button Panel Fitting
3B6.....71

Moving Plane Grill REM 4400.....41
Moving Plane Grill Stop.....41
Moving Plane Grill Support Fe360.....41

N
NA Contact for Luminous Button I ZB4BWOB31
3B6.....79

NC Contact.....79
Nipple 1/2 x 3/8 BSP.....57
Nipple 3/8 x 3/8 Bsp Gigo6.....57
Nipple 3/8 x 3/8 BSPP Hole 0.5 Special
Operation.....57

NO Contact ZBE-101 TELEMECANIQUE.....79
Nut.....27, 29, 49, 51, 53, 55, 61, 63
Nut M8 UNI 5588 6 SZN.....73
Nut M8 UNI 8888 6 SZN.....67

O
O Ring Seal.....53, 55
OLEOSTAR VUC 38 PA 0.5 Retaining
Valve.....59

OR Gasket.....61, 63

P
Pin.....27, 29, 31, 49, 51, 53, 55, 61, 63
Pin REM 4400 New Type.....41
Pipe Bsp R 2 x 3/8 Lg 2600 Fd F90.....57
Pipe BSP R 2x 3/8 Lg 1600 F90.....57
Pipe Fitting.....53, 55
Plag.....81
Plate CE 2P/200 REM 4400.....15
Plate CE 2P/200F.....11
Plate CE 2P/500 REM 4400.....21
Plate CE 2P/800 REM 5500.....23
Plate CE 3P/1000 RNE.....25
Platform Warning Sticker.....15
Protection Cap VC-1875-16.....37
Protection Cap VC-1875-16 (CAPLUGS).....45
Pump.....61
Pushbutton Head.....81
Pushbutton Strip Attachment Middle Plate
3B6.....65, 69

R
Red Light Head.....81
Reinforced Elastic Washer D5 ZN.....73
Reinforced Spring Washer D 8.....45
Reinforced Spring Washer D 8 ZN
0441010.....45

Reinforced Spring Washer D10 ZN
0441010.....37

Reinforced Spring Washer D16 ZN.....35, 43
Reinforced Spring Washer D20 ZN.....33, 37
Reinforced Spring Washer D5 ZN.....69
Reinforced Spring Washer D8 ZN 0441010...45
Reinforced Spring Washer D8 ZN 044108...37, 
41, 45

Reinforcing Elastic Washe D5 ZN.....71
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REM 4400 Aerial Work Platform
Preassembly.....41

REM 4400 Basket Structure New Type.....41
REM 4400 Moving Plane Structure New
Type.....41

Retainer.....31
Right Extension.....31
Right Movable Platform.....49
Ring Elastic.....51, 63
Ring Nut.....29, 31, 49, 51, 75, 77
Roller Bearing Na4903-2rs SKF.....41
Roller Cable Guide Outlet.....87
Rotatory Basket Cylinder Spacers.....39
Rotatory Basket Rod Pin.....39
Rotatory Basket Rod Spacer Ring.....39
Rotatory Basket Rotation Cylinder.....57
Rubber Clamp D.60 Hole D.10,5.....59
Rubberized Clamp D.60 Hole D.10.5.....57

S
Screw.....27, 29, 31, 49, 51, 53, 55, 61, 63
Screw TCEI M10x1,5x40 UNI 5931 8.8 ZIN..47
Screw TCEI M10X60 UNI 5931 8.8 ZN.....45
Screw TCEI M5X50 UNI 5931 12.9 ZN.......71, 
73

Screw TCEI M6X20 UNI 5931 8.8 ZN
00840620.....71, 73

Screw TCEI M6x80 UNI 5931 8.8 ZN.....59
Screw TCEI M8X40 UNI 5931 8.8 ZN.....45
Screw TE M10X30 UNI 5739 8.8 ZN.....45
Screw TE M12X45 UNI 5737 8.8 ZN.....87
Screw TE M5x0,8x50 UNI 5739 8.8 ZIN.....71, 
73

Screw TE M5x0.8x50 UNI 5739 8.8 ZIN.....69
Screw TE M8X16 UNI 5739 8.8 Z.....71
Screw TE M8X20 UNI 5739 8.8 ZN WMAR 11
WURTH.....73

Screw TE M8X35 UNI 5739 8.8 ZN.....47
Screw TSPEI M8X30 UNI 5933 10.9 ZN.....71
Seeger Ring.....47
Seeger Ring E 55.....39
Seeger Ring E55.....47
Seeger Ring I 30 UNI 7437.....41
Seeger Ring I 62 UNI 7437 DIN 472.....45
Seeger Ring I 62 UNI 7437 Din 472.....37
Seger Ring Est. D.17 UNI 7135.....41
Selector Head.....81
Selector Head ZB4-BG2 SMRE.....79
Self Locking Nut.....31
Self Locking Nut M12 UNI 7473 sZN.....65
Self Locking Nut M16 UNI 7473 6 SZN......35, 
41, 43

Self Locking Nut M20 UNI 7473 6 SZN.....37
Self Locking Nut M20 UNI 7473 6SZN.....33
Self Locking Nut M5 UNI 7473 6 SZN.....67, 69
Self Locking Nut M5 UNI 7473 6 ZN.....65
Self Locking Nut M8 UNI 7473 6 SZN...33, 35, 
67

Self Locking Nut M8 UNI 7473 6 SZN
03700825.....41, 69

Self Locking Ring Nut Guk M35x1.5.....39
Self-braking Nut M12 UNI 7473 6 SZN.....87
Self-braking Nut M5 UNI 7473 6 SZN.....73
Self-braking Nut M8 UNI 7473 6 SZN WMAR
39 WURTH.....73

Self-braking Nut M8 UNI 7473 6SZ
N03700825.....71

Self-breaking Nut M5 UNI 7473 6 SZN.....71
Self-locking Nut M20 UNI 7473 6SZN.....45

Self-locknut.....47
Shaft REM 4400 New Type.....37
Shaft REM 4400, New Type.....45
Shaft Stoke Stop REM 4400 , New Type.....45
Shaft Stop REM 4400 New Type.....37
Sheet.....81
Side Floor.....31
Side Platform.....49
Sliding Rail REM 4400 New Type.....41
Sliding Wheel Spacer REM 4400 New
Type.....41

Snap Ring.....27, 29, 31, 39, 53, 55
Spacer.....29, 31, 49, 51
Spacer REM 4400 New Type.....37
Spacer REM4400, New Type.....45
Special Screw REM 4400, New Type.....45
Special Screw REM 4400 New Type.....37
Spring.....87
Spring Block Protection REM 4400, New
Type.....45

Spring Set Case REM 4400 New Type.....37
Spring Split Pin.....31
Spring Washer D16 UNI 1751 ZN.....67
Spring Washer D8 UNI 1751 ZN.....67
Spring Washers UNI 8737-C80
GR2-50CRV4.....45

Sticker for 1000 kg Lifting Power Indication...25
Sticker for 2P-800 Lifting Power Indication....23
Sticker for 3P-1000 Lifting Power Indication..25
Stop Nut.....27, 55
Straight Grease Nipple G 1/8 Item No. 32.....57
Support.....53, 55
Switch.....61
Switch Container Y6 SK-CTRM11 3B6.....79

T
TECNORD Proportional Direct. Elect./Hydr.
Group.....57

TECNORD Pushbutton Strip.....67
TECNORD Pushbutton Strip Bracket For Aerial
Work Platform.....67

Telelift Basket Wiring.....67
Turning Basket - Cylinder Spacer Ring.....47
Turning Basket - Cylinder Spacers.....47
Turning Basket Connecting Rod Pin.....47
Turning Basket Drive Connecting Rod LIFT
3513.....47

Turning Basket Return Connecting Rod LIFT
3513.....47

U
Unit CLIO-AE/00 3B6, GYRO Aerial Platform
Amplification & Setting.....71

Upper Stop.....31
Upper Stop REM 4400 New Type.....41

V
Valve.....53, 55, 61, 63
Veolene Seal K-600 Grey.....37
VODL-F-CC-38TRSP4 PG Lock Valve,
04.4239.0030 Hydraulic Exchange.....59

W
Warning Plate 2P/300 REM 4400.....21
Warning Sticker.....25
Warning Sticker For Platform.....11, 13
Washer.....29, 31, 49, 51, 53, 55, 61, 63

Water Level.....27, 29, 31, 49, 51
Weighing System Assembly REM 4400 New
Type.....37

Weighing System Assembly REM 4400, New
Type.....45

White & Read Reflecting Sticker, 45° 80
mm.....21

White/Red Adhesive Reflecting Strip 45° 80
Mm.....19

White/Red Adhesive Reflecting Strip 45° 80
mm.....17

Y
Yellow Button 22mm I ZB4BA5 3B6.....79
Yellow Hood for P9 50.1301.307
BUCHER.....83, 85

“
“EXCEL-2N/10” Unit (Double Channel
Amplification & Control) 3B6.....73
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